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COMPARISON OF THE REPEATED IMPACT VALUE
OF SEVERAL HOLLOW-SHANK-STEELS ‘
Michira Uchiyama and Fujio Seks

Synopsis:

The author investigated the repeated impact value of 0-25~1-09% plain carbon, Ni-Cr, Cr-
Mo, Ni-Or-Mo, Mn-Cr-Mo. Mn-Cr-Mo-V, high C-Cr and high C—high Cr-Mo steels, by the
Charpy impact and the Matsumura repeated impact testing machines. Because, although these
steels have been utilized for hollow-shank-steel in America as well as in European countries, we

have had no suitable shank steel in Japan until now.

The results, are summarizéd as follows:-

(1D The results of the repeated impact test were shown in Figures 2,5 and 6, which were

plotted to logarithmic scales. There was a certain amount of scattering of results, but in each

case a mean straight line could be drawn through the points to include the single blow test.

(2> Accordingly, these lines were represented by the equation Y=dX+g8. In this case it

was intended to enlarge 8.

(3) 0-55%C steel was presumably the most excellent among all plain carbon steels, and Ni-

Cr-Mo steel the most suitable for shank steel.
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STUDY ON HEAT-RESISTING STEELS FOR

‘GAS TURBINE BLADES (I)
Kiyoji Deguchi’

Synopsis of Reports I & II:

The following heat-resisting steels for gas turbine blades were made and several properties were -
studied:

(@ High C-Cr-Ni austenitic steel (C 0-5, Cr 15, Ni 20, W 3, Mo $) (ii) Tinidur of Krupp.
(0 0.1, Cr 15, Ni 30, Ti 2) (iii) High Cr-Ni-V steel (C 0-3, Or 19, Ni 9, W 1-2, Mo 1-3,
Vi1, (N015) (ivD) Timken 16-25-6 type (C 0-1, Or 16, Ni 25, Mo 6, (N 0-15)) (v) LCN-.
155 (C 0-1, Cr 20, Ni 25, W 2, Mo 3, Co 20, (N 0-15)) (vi) WH42B (Cr 18, Ni 45, Co 25,
Ti 2). '

Also influerices of about 0:15% nitrogen added in the samples (iii)-(v) by using nitrogenized:

ferro-Cr were tested.

(a) These samples were generally difficult to forge, especially in (v) & (vi). The difficulty:
was, however, overcome after several trials in melting and forging processes, and success obtain- .
ed in making the test piece. (b) At first the hardness and microstructure of specimens were
.studied, with samples heated at 1000-1200°C for 30min-10 hr, and tempered at 600-900°C for 30 -
min-10 hr after quenched at 1100-1200°C. (¢) Next the tension and impact tests at high tem-.
peratures up to 800°C were made, with specimens quenched from 1100°C and tempered at 800°C.,

And aléo,”the high temperature creep tests at 600 and 725°C were made. (d) From these
results obtained, WH42B and N-added LCN-155 seem to be the most suitable for gas turbine
blades among these samples stadied, and non-N LCN-135 or N-added Timken 16-25-6 type was
also recommended. For this purpose, besides, there was N-added high Cr-Ni-V steel, being of-
considerably inferior quality. Problems in practice were the scarcity of Ni & Co, the trouble in.
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